
 
 

 
 

I. Introduction 
 
This document outlines the Water Conservation and Emergency Water Management Plan 

for the City of Lewisville, Texas, as approved by the Lewisville City Council on August 

30, 1999 and as revised in 2002, 2005, and 2009. This plan is divided into two sections: 

Water Conservation and Emergency Water Management. The objective of the conservation 

program is to identify strategies for controlling the consumption of water, for reducing the 

loss or waste of water, for maintaining or improving the efficiency in the use of water, for 

increasing the recycling and reuse of water and for preventing the pollution of water. The 

emergency water management section addresses procedures for voluntary and mandatory 
[...]
Total Current Supplies 17,804 16,402 17,366 18,143 19,011 19,064 
              
Need (Demand - Current 
Supply) 1,558 5,437 6,844 8,800 11,590 15,834 
              
Water Management Strategies             
Water Conservation 918 1,742 2,277 2,808 3,458 4,245 

Additional Water from DWU 
with New WTP and Expansions 

640 3,695 4,567 5,992 8,132 11,589 

Total Water Management 
Strategies 1,558 5,437 6,844 8,800 11,590 15,834 
Reserve (Shortage) 0 0 0 0 0 0 
Appendix C  Table C-206       

 

 13 



Population and Household projections are based data presented in the 2012 State 

Water Plan’s Region C Water projections as listed in the above table; the 

projections for interim years are interpolations. These projections present a 

reasonable forecast of future population and water use. 

 

The Lewisville water system will service approximately 20,933 acres or 32.7 

square miles. Approximately 15.6 square miles is projected to serve residential; 

11.9 square miles will serve retail, commercial and industrial, and the remaining 

5.2 square miles will remain parks, open space and flood plain.   

 

 

 

 

 

 

 

 

 

 

 

Actual future water demands will depend upon the type of economic development 

within these undeveloped sectors. Proposed conservation efforts may extend the 

life of our existing resources and delay the need for future water resources and 

manage future water demands.  

 
 

 

 

City of Lewisille 
2011 Water Distribution System Master Plan

Commercial/ 
Industrial, 

36%

Residential, 
48%

Parks,   Flood 
Plain   and 

Vacant Areas 
16%

 14 



III.  WATER SUPPLY SYSTEM DATA  
 

The City of Lewisville’s water system consists of a water supply reservoir, water 

treatment facilities, distribution and collection systems, and wastewater treatment 

plant.  The City of Lewisville also participates in reuse of treated reclaimed 

wastewater from the City of Lewisville’s Wastewater Treatment Plant, which is 

sold to Upper Trinity Regional Water District, which in turn provides the reclaimed 

water to the Denton County Fresh Water Supply District No. 1 for irrigation at the 

Castle Hills Golf Club. The City is permitted to provide reclaimed water for 

maintenance of wetlands at the Lewisville Lake Environmental Learning Area, and 

other multiple uses within the city.  

 

 

A. Water Supply Sources 
 

The City of Lewisville supplies water from the City’s Water Treatment Plant and 

from treated water purchased from Dallas Water Utilities (DWU). Three delivery 

points supply treated water from DWU to Lewisville pump station sites. Southside 

PS is currently set at 4.0 MGD, with a maximum setting to be 6.0 MGD. The 

Eastside PS is currently set at 2.0 MGD, with a maximum setting of 12.4 MGD. 

The Midway PS is currently set at 3.0 MGD, with a maximum setting of 15.0 MGD. 

The total supply by DWU at buildout will be 33.4 MGD. 

 

Raw water from Lake Lewisville is supplied to the City’s C. R. Feaster Water 

Treatment Plant. The City of Lewisville has a contract with DWU to purchase water 

 15 



from Lake Lewisville, a surface water reservoir, for treatment at the Feaster Water 

Treatment Plant.  DWU maintains water rights for Lake Lewisville. Two pump 

stations at the Feaster Water Plant supply treated water to the distribution system. 

Current water supply sources and the amounts authorized with each: 
  Source  Amount Authorized 
Surface Water:  Lewisville Lake  Unlimited acre-feet 
Groundwater:  NA  acre-feet 
Contracts:  Dallas Water Utilities  102.5 acre-feet 
Other:  NA  acre-feet 

 
 

B. Treatment and Distribution System 
 
The City of Lewisville’s treated water distribution system contains 

approximately 381 miles of pipe.  The treated water system continues to expand 

into the eastern areas of the City’s jurisdiction as shown in Attachment 1. The 

existing distribution system is evaluated and upgraded at consistent intervals. 

1.  Design daily capacity of system: 53.8 MGD 

2.  Storage Capacity:       Elevated: 8 MGD Ground: 13 MGD 
3.  If surface water, do you recycle filter backwash to the head of the plant? 
Yes  No  If yes, approximately 0.2-0.25 MGD 

 
The water storage system includes seven ground storage reservoirs. Three 

reservoirs are located at the Feaster Water Treatment Plant with an additional 

reservoir in construction; one has a capacity of 1 MG, two have a capacity of 2 

MG and the fourth once complete will have a capacity of 2 MG. Four additional 

ground storage reservoirs are available in the distribution system. Two ground 

storage tanks at Eastside Pump station have capacity of 1 and 2 MG. A third 

ground storage tank is located at the Southside Pump station and has a capacity 

of 2 MG. The fourth ground storage tank located at the Midway Pump Station 

 16 



has a capacity of 3 MG. Elevated storage tanks are positioned strategically 

throughout the distribution system to provide adequate pressure and storage. 

One elevated storage tank is located within the 740 pressure zone and has a 

capacity of 2 MG. Another elevated storage tank is located in the 735.5 pressure 

zone and also has a capacity of 2 MG. The remaining elevated storage tanks 

throughout the 692.5 pressure zone have the following capacities: 0.5, 1, and 

2.5 MG.  

 
Water Treatment Plant 

 
The Feaster Water Treatment Plant, System Number 0610004, has a TCEQ 

approved firm design treatment capacity of 18 MGD with a filter design 

capacity of 20.4 MGD. The plant is located in the northeast section of 

Lewisville approximately one mile from Lake Lewisville. The Water Treatment 

Plant is served by two intake structures located on Lake Lewisville.  The 

original intake structure has a capacity of 35.8 MGD.  The new intake structure, 

constructed in 2000, is a joint project with Upper Trinity Regional Water 

District (UTRWD).  Lewisville’s portion of the structure has a firm capacity of 

38.5 MGD.  The Water Treatment Plant has a firm pumping capacity over 50 

MGD into two pressure zones.  The Northside Pump Station, capable of 19 

MGD, services the northwestern area of Lewisville located within the 740-

pressure zone.  The High Service Pump Station has a pump capacity of 32 MGD 

and services the remainder of Lewisville through the 692.5-pressure zone. 

 
 

 17 



D.  Treated Water Storage and Distribution System 
 

The City’s existing water distribution system currently operates in three service 

areas, the 692.5 Service Area, the 735 Service Area, and the 740 Service Area. 

These three service areas are in three separate pressure zones, based off the water 

level of the elevated storage tanks in that particular service area.  The 692.5 Service 

Area is generally located to the City’s north, south, and west boundary limits, 

between the 740 and 735 Service Areas. The Bellaire Elevated Tank, the Valley 

Parkway Elevated Tank, the Feaster Pump Station, the Southside Pump Station, 

and the Eastside Pump Station supply water to the 692.5 Service Area. At buildout, 

the Feaster, Southside and the proposed Midway Pump Station will serve this 

service area.  The 735 Service Area is generally located from east of the State 

Highway (SH) 121 Bypass (Sam Rayburn Tollway) to the City’s north, south, and 

east boundary limits. Currently, the Austin Ranch Elevated Tank and the Eastside 

Booster Pump Station supply water to it. At buildout, the existing Castle Hills 

Elevated Tank (Castle Hills MUD) will also serve this service area, along with the 

Eastside, Eastside Booster, and the proposed Midway Pump Station. The 740 

Service Area is generally located from the City’s west boundary limits to west of 

Interstate Highway (IH) 35, and north of Fox Avenue. Currently and at buildout, 

the F.M. 407 Elevated Tank and the Northside Pump Station will serve this service 

area. 

 
 

IV. WASTEWATER SYSTEM DATA  
 

 18 



The City of Lewisville owns and operates the Prairie Creek Wastewater 

Treatment Plant under TPDES Permit Number 10662-001. Attachment 2 

contains a map of the Prairie Creek Wastewater Treatment Plant and collection 

system.  

 
1. Design capacity of wastewater treatment plant(s): 15 MGD 

 

2.  Is treated effluent used for irrigation on-site  offsite , 
plant wash down  , or chlorination/dechlorination  
If yes, approximately 18,000,000 gallons per month. 

 
The wastewater treatment plant services the City of Lewisville and the ETJ area 

of Castle Hills with a design capacity of 15 MGD.  The Prairie Creek 

Wastewater Treatment Plant contains five Fine Screen Units, which remove 

primary solids, followed by two Grit Units, which remove sand, silt and 

sediment from the incoming flow.  Flow from the Grit Units divide into separate 

smaller plants made up of six conventional Activated Sludge trains and two 

Trickling Filter/Solids Contact trains and eight Final Clarifiers.  Flows 

recombine after secondary treatment and proceed through five sand filters, 

followed by disinfection and dechlorination.  Final discharge from the treatment 

plant enters Prairie Creek, which then flows to the Elm Fork Trinity River, 

below Lewisville Lake in Segment Number 0822 of the Trinity River Basin. 

Daily flows from the WWTP average 8 MGD, including reuse, which averages 

less than 1 MGD monthly. 

 

 19 



Sludge from the WWTP is processed through Aerobic Digestion, solids 

dewatering and final disposal; approximately 3000 dry tons of sludge are 

disposed of annually in DFW Landfill, a local Type 1 landfill. 

 
 

1. Percent of water service area served by wastewater system: 98% 
 
2. Monthly volume treated for previous five years (in 1,000 gallons). 
  
Year 2009  2010  2011  2012  2013 
January 212,638  262,493  248,614  269,260  239,120 

February 196,113  303,637  226,791  239,083  202,229 

March 231,478  315,280  216,164  291,069  220,598 

April 234,884  255,105  242,880  259,573  213,514 

May 292,274  244,734  290,150  223,028  222,545 

June 252,754  229,557  240,964  218,803  215,197 

July 233,030  272,474  229,800  219,803  218,592 

August 242,378  232,075  240,353  228,255  215,787 

September 269,132  265,981  218,416  217,864  213,052 

October 342,631  240,089  244,092  223,925  229,208 

November 260,944  231,588  222,649  210,190  221,934 

December 270,096  230,889  266,692  225,501  248,124 

Total 3,038,352  3,083,902  2,889,565  2,826,354  2,659,900 

 
 
Element 2: Conservation Goals: 
 

Information on future population and water demand forecasts, as well as the present and 

anticipated capacity of the City of Lewisville’s water supply, treatment and distribution 

systems were reviewed as part of this planning process. The most recent long-term 

population forecasts by the Region C Water Plan projected sustained growth and water 

demand. Approximately 26 percent of Texas’ population resided in Region C in the year 

2010. By 2060, the population of the region is projected to grow 96 percent to 13,045,592.  

Municipal demands are projected to increase by 91 percent by 2060 and will account for 

 20 



88 percent of the total projected Region C demands and with the exception of livestock 

demands, all categories of water demands are projected to increase over the planning 

horizon. To meet the future water demands in Region C by 2060, it is estimated that 23% 

of the Total Supply for future needs will come from Conservation and Reuse.  

 

Conservation strategies for Region C will account for approximately 12 percent (290,709 

acre-feet) of the total volume of water associated with all recommended strategies. A basic 

conservation package, including education, pricing structure, water waste prohibitions, 

water system audits, and plumbing code changes, was recommended for all municipal 

water user groups in Region C; expanded conservation packages, include additional 

strategies such as landscape irrigation restrictions and residential water audits. 

 
 

I.  Table 1: City of Lewisville Population and Household Projections  
(North Central Texas Council of Government/ U.S. Census/2012 Regional Water Plan Data) 

 
Population  

2015 2020 2025 2030 2035 

100,800 110,002 116,002 122,002 111,168 
 
 
 
The 

2012 Regional Water Plan completed the updating of their population projections for 

Region C using U.S. Census data to project the Lewisville population. Additionally, 

TWDB provides water demand projections for regional planning efforts based on historical 

per capita consumption projection.  These projections can be found in Table 2 below. 

 

 

Households  

40,144 43,808 46,198 48,587 51,375 

 21 



Table 2: 2012 State Water Plan 
Region C / Lewisville 

(Values in Ac-Ft/Yr) 
Projected Population and Demand 

2010 2020 2030 2040 2050 2060 
Projected Population 97,709 110,002 122,002 136,002 155,002 176,515 

Projected Water Demand             
Municipal Demand 19,263 21,317 23,506 26,051 29,517 33,613 
Customer Demand 
(DCFWD) 99 522 704 892 1,084 1,285 
Total Projected Demand 19,362 21,839 24,210 26,943 30,601 34,898 
              
Currently Available Water 
Supplies             
Dallas Water Utilities 17,804 16,402 17,366 18,143 19,011 19,064 
Total Current Supplies 17,804 16,402 17,366 18,143 19,011 19,064 
              
Need (Demand - Current 
Supply) 1,558 5,437 6,844 8,800 11,590 15,834 
              
Water Management 
Strategies             
Water Conservation 918 1,742 2,277 2,808 3,458 4,245 
Additional Water from 
DWU with New WTP and 
Expansions 

640 3,695 4,567 5,992 8,132 11,589 

Total Water Management 
Strategies 1,558 5,437 6,844 8,800 11,590 15,834 

Reserve (Shortage) 0 0 0 0 0 0 

Appendix C  Table C-206      
 

In 2013, the City of Lewisville provided over 5.5 billion gallons of water to approximately 

41,355 City of Lewisville accounts. Of these accounts, over forty-five percent were 

classified as Residential; forty-eight percent were Multi-Family, over five percent were 

Commercial, and both Institutional and Industrial were less than one percent.  

 

The Texas Legislature’s Water Conservation Implementation Task Force recommended 

standard methodologies for calculating Total Gallons per Capita per Day (GPCD). The 

Total Gallons per Capita per Day (GPCD) has been used to measure water demands 

 22 



specific to the population. The Total GPCD is the total amount of water diverted and/or 

pumped for potable use divided by the total population.  

 
Total GPCD = Annual total treated water pumped - Annual unbilled water 

      365 x Population 

 

 

 

 

 

 

 

 

 

 

Fiscal Year Population Total GPCD 
2009 95250 154 
2010 95290 169 
2011 96450 186 
2012 97140 171 
2013 97140 156 

Table 3: City of Lewisville Total Gallons per Capita Day  
 

 

Population, 2009, 
95250

Population, 2010, 
95290

Population, 2011, 
96450

Population, 2012, 
97140

Population, 2013  
97140

GPCD, 2009, 154 GPCD, 2010, 160 GPCD, 2011, 186 GPCD, 2012, 171GPCD, 2013, 15

City of Lewisville 
Gallons Per Capita Day  2009-2013

 23 



The 2009 Conservation Plan set the goal for the City of 

Lewisville Gallons Per Capita Day (GPCD) at 140. As can be seen the table and graph 

above, water consumption continues to fluctuate above this set goal. The Gallons Per 

Capita Day goal set for this new 5 year period will remain 140 GPCD, concomitant with 

the regional and state goals.  

 

The Total GPCD averaged 159 for the period 2004-2008, which is 13.5% higher than the 

Region C goal of 140 GPCD. The 2009-2013 Period averaged 166 GPCD, which is 18.5% 

higher than the Region C goal of 140 GPCD base water use. During this period, Lewisville, 

as well as much of Texas experienced drought conditions. The effect of the drought can be 

seen in the peak in customer usage in the 2011 calendar year. The City of Lewisville 

implemented voluntary water restrictions throughout this period and implemented 

mandatory restriction for three summer months in 2013. 

 

 

Conservation 
Target GPCD, 